MERCURY [-150 EFI [2.5L]) ¥ CLINDER BLOCK. AMD EMD CAPS b
Serial Mbr Range: 0T 403000 thru 0T 800933 [LUSA)

8 3
] Ref |Clazs|Part Description Qt Comment Footnote .
1
1 aa4 858961423 CYLIMDER BELOCK, ASSEMBLY |1 [175/200) A
2 16 218138 4| STUD-POWERHEAD [1-3/4 IM.) |6 A
3 16 EVOES 3| STUD-POWERHEAD 2 [B-1/21M.] 5
3 16 7438 5| STUD-POWERHEAD 2 [6-3/4 IM.] 5
4 17 43044 DOWEL PIN-LOCATING 2 5
] 17 E7296| DOWEL PIM [BEARIMG RACE) |2 A
5 2hE9EE 2| COWER 1 5
7 10 B28213| SCREW 2 5
a 7EEEY| COVER (BOTTOM) 1 5
| 10 B28214| SCREW 2 5
10 22 BATE0 1| ELBOW 1 A
11 10 BEV17| SCREW [3/8-16 « 3-1/4) a2 5
12 10 74824 SCREW [312-18x1-1/4) g 5
13 26852 CAP 1 5
14 10 A56532| ADJUSTING SCREW (1/4-20x 1|1 A
15 11 B4015|  JAM MUT 1 A
16 221583 2|FIN 1 5
17 1159 8327607 1|UPPER EMD CAP 1 5
18 25 54023 0-RING 1 258
19 Kl 167564 4| ROLLER BEARING 1 A
20 M55| BEARIMG RACE 1 A
21 26 41953 OIL SEAL 1 5
22 10 2881190| SCREW [5/16-18x1) ! 5
23 1156 78097 1|LOWER EMD CAP 1 5
24 2A B2700) O-RING [3-1/4IM.1.D) 1 25
25 26 41953 0OIL SEAL 2 A
26 10 28636 | SCREW [1/4-20 & 3/4) 4 5
27 13 26992 | LOCKWASHER 4 5
28 10 218934 14| S5CREW (M3 x 14) 1
29 a4 88439426 BATTERY CABLE 1 [MEGATIWE]
29 a4 838439425 BATTERY CABLE 1 [POSITIVE]
a0 253882 1|BRACKET 1
Kl 8515937 1|TPI LEVER 1
£ 10 821300 25| SCREW [ME » 25) 3
) 33 23 8565954 | BUSHING 3

wene S 7" ba 51 334585 GFOMMET ;

f 34 T Formuls 50 2 Cycle Ol Nl

Locite 514 Gasket Eliminztor 36 83295211 | THROTTLE POSITION INDICATO (1

0 cume ovson s R 11— -




